XAircraft CM130-TPS iR I =T Z<1k B HSAY The Meaning Of Number
XAircraft CM130-TPS Tilt&Pan Gimbal with Shutter Assembly P4-CM2017

E:ﬁgﬂ BESWNERS NRES
i C + wm Wran Packet Numberor Product Number
GmeaIEE - ot e gmE Wieng

. Sub Packet Numhber
PanSet |;a STy —
Bearing must be w
( ]

P-CM2010

M-CM2035 |
M-ChM2038

embeded as figure
shows.

P2-CM2008

P4-CM2015

P1-CM2007
M-CM2038

i P3-CM2011

"R
|
P4-CM2017 A
| g 5
— )

W | \ =
\ M-CM2038 M-CM203
M-CM2037 , oo
M-CM2038 SCRERIEEERALR, 2 A0 S
= 5

Embed the joiner into 5
P1-CM2003 ~

gear before tighten the M-CM2035
SCrews.
M-CM2035 2
“\--@
25
P1-CM2003

E5V, AF3ALIUBEC,

2 WARNING|| BEETRE

5 EE ENFT G2 SR ST EHM. M-CM2035
ECLALL 5V UBEC(>3A) is required far this 7]

" ‘@’ 5 Tilt&Pan gimbal to avoid power
P4-CM2016  P4-CM2015 problem during flight. -
Mate the gears mate well,
ﬂﬁ{mgﬂﬂl hatM2038 M-CM2037

T3-CM2027

Tilt Set A T1-CM2018 &/
g ) 8] [¢)
o i ! f“‘.
G I ) . ' "y H 3 e W o L PR £ i T._?\%mm
Ta-CM2031 R ST 4 T3-CM2028 @r_//_’\@ N
M-CM2038 Y = :
: @ \ oo =\ =1 S _ @}\ &( T3-CM2027 73-CM2026 :
Ry i N
T3-CM2026 e \' N0
-~ T T4-CM203 2
LS T1-CM2020
M-CM2038

M-CM2038

T5-ChM2006 T3-CM2027 T1-CM2019

{3 {m<EB
Tilt Set B

M-CMZ2035"
T4-CM2031

T2-CM2025

TIEM028, 2 3 SIGHSIIE IRHHCM 2027 )0\ B
£{CM20086),

Embed the joiner into gear h-CM2038 T2-CM2025
\befcrc tighten the screws. T4-CM2032

M-CM20367

T4-CM2030 T4-CM2031
CM2002

T5-CM2005
M-CM2039

M-CM203R

4 M-CM2036

™ M-CM2038 e

S A AHLA(CM2038),
Tighten set screws{CM2038) in the last step.

T3-CrM2026
T2-CM2024

SR HCM2026)EMER
(CM2023), HERREERE.
First, assemble the joiner(CM2026)
into the damper (CM2023) and L
press it as deep as possible.

[ o
WA M-CRAZ050
» A gr{wgus

W IR R S ERLL(CM2036 R B | T B ET RS R AR,
When tightening the tilt damper{CM2023), please tighten it
firmly, but not over tighten, orit may cause the damage of tilt

‘ damper.

EEEEHNE SRS,
Mate the gears mate well




(2@

Load Hanger Set

#_r14

Shutter Set S-CM2047

' EEET e

51-CM1009

S-CM20438

S$-CM2046
S1-CM1011

$2-CM1010

52-CM1013

_ 3 W 52-CM2049
l $2-CM1014
b 5-CM2048

fES ]
LoadHanger Set

& "11-cm2022

3?’ S-CM2047

ENEE

Camera Installation

ZTHi5HE Parts List

@/TB-CM2029

g;fd? 5‘{:?:?& Fro:ﬁﬁo. 5B fan Hamy ’;:
M2001 CM2001 | ¥Aircraft GEORSAEYL XAjreralt G50 Gimbal Servo 1
cM2002 Crn2002 Kasreraft G2 IE X¥Aircraft G26 Gimbal Servo 1
CM2003 | HGRECELENES Pan Serva Side Plate 2
CM2004  |HERE Pan Arm 1
Pl CMZ005  |40TiES: 40T Gear 1
CMZ006  [BOTESS BOT Gear 1
CM2007  |HEEIER Pan Damper 1
- CM2008 | HEEEHEREG Pan Servo Fiver 2
ke CM2009 | HEEMSEEE Pan Asm Joiner 2
] CM2010 | HEESEHEEDN Pan Servo Washer [3
CMZ011 | HEEigREEE Pan Bearing Fixer 2
P3 CM2012 | SRR Pan Bearing z
CM2013 Pan Rotar 1
Pan D 1
CM2015 | BERMAEER Y Pan Damper Joiner 1
e CM2016  [REUFHSESEE Pan Gear Joiner 1
CM2017  [HRRWEE Pan Arm Mount 1
CMI01E  |WRRREEE Pan Arm - Side Plate 1
CM2019  [IEIREREVIEER Pan Arm - Tilk Servo Plate 1
T1 CMI020  [{BYIHEREHE Camera Frame Side Plate 2
CM2021  |4E¥LREnedisiE Camera frame Side Pading Plate 1
CM2022 B ESRE Camera Mounting Plate 1
T o4 CM2024 | SIDEEH ERESG Tilk Serva Locker 4
CM2025 |@TERTHE Tiit Damper Strut z
CM2026 | EHERBEE T Tilt Damper Joiner 2
CM2027 |FHISGSIEEN Tilt Servo Gear Joiner z
I CM2028  HEYEREREM Camera Frame Joiner 2
CM2029 | HENERESHN Camera locker 1

8283 | MERT wa pa PNt -
Pack Sub Pack | Product No. Qty
w2030 Tilt Rator i
T4 CM2031 | RHTER Titt Bearing 4
CM2032  |EaplamE Tilt Bearing Finer 2
=
CM2005  |40Ti55E 40T Gear 1
TS CM2006  |80Tise BOT Gear 1
CM2023 | FHIIER Tilt Damper 1
Faplo EREET Load Hanger 2
H CM2033 | BEiEEET Hanger Plate Joiner 2
CM2034 | SER8EE Gimbal Mounting Plate 1
CM2035  IM25x6 [LAAMImE  |M25x6 Soket Screw 64
CM2036 | M3 =6 FELA MR M3 =6 Soket Screw 4
CM2037  |M2 =6 $ELpy 7 g M2 =6 Soket Screw B
M CM2038 | SetScrew 18
crizoze Deraeemimeee  laaa 3@ Calftaaning Seraw 2
CM2050  |M2 =8 Fakoarimilie M2x8 Soket Screw 4
AfiEe Steel Screw Pack 1
cM204d6 ¥Aircraft =] 18640 Hareraft Shutter Senvo it
CM1002  [R]8eE0ERE Shutter Linkage Rod Set 1
51 CM1011 BIEE Shutter Pedestal 1
CM1012  |iRrIsamsE Shutter Button Set l;
% CM1010 |t T8ER Shutter Lateral Plate 1
CMI013  |tRiEliEEs Shutter Patch Panel 1
52
CMI01d |EE Linkage Ball 2
CM2049 | dEEE Ball Link 1
CM2047  |M2.50 M2.5x6 Soket Screw (]
CM2048 | M2x6 FF3kpgraimifies M2Zx6 Soket Screw 4

Fin i PR BEAEXArcraltin e
Xaircraft has the final power of interpretation on this manual.

2011-10V13



	Gimbal XAircraft CM130-TPS-01.pdf
	Gimbal XAircraft CM130-TPS-02.pdf

